
 
 

 
 

 

ADVANCED WASTEWATER TREATMENT 
 
 
 

Report No 4. 
 
 

FACTORS INFLUENCING SLUDGE SETTLING 
PARAMETERS AND SOLIDS FLUX  

IN THE ACTIVATED SLUDGE PROCESS 
A Literature Review 

 
 

Anna Stypka 
 
 
 
 
 

Stockholm 1998 
 

Joint Polish - Swedish Reports 
 

E. P³aza, E. Levlin, B. Hultman 
(Editors) 

 
 
 

Report 
Division of Water Resources Engineering 
Department of Civil and Environmental Engineering 
Royal Institute of Technology



 
 
 
 
 
 
 
 
 
 
 
 

ADVANCED WASTEWATER TREATMENT 
 
 
 

Report No 4. 
 
 

FACTORS INFLUENCING SLUDGE SETTLING 
PARAMETERS AND SOLIDS FLUX  

IN THE ACTIVATED SLUDGE PROCESS 
A Literature Review 

 
 

Anna Stypka 
 
 
 
 
 

Stockholm 1998 
[...]
oxidation of ammonia to nitrate. A portion of the mixed liquors is recycled to the 

anoxic tank, which provides nitrate to maintain anoxic conditions. 

 

2.5. Biological phosphorus removal 
 
 

According to the literature review conducted by Rybicki (1997) the evolution of 

biological phosphorus removal started with Levin and Shapiro (1965) who reported 

on extensive investigations into phosphorus uptake and release. They named the 

observed high phosphorus removal ” a luxury uptake”. They also observed that 

uptake and release of phosphorus are reversible processes; an observation of great 

importance for the development of the process. 

After many years of an extensive research it was found that under certain anaerobic - 

anoxic conditions, activated sludge microorganisms can contain more then the 



Factors influencing sludge settling parameters and solids flux in the activated sludge process 

 7

normal 2-3% phosphorus. In fact, some forms of bacteria called bio-P bacteria, most 

notably Acinetobacter species, can store as much as 5-6 % of VSS as phosphorus.  

 

According to the available biological models (see Rybicki, 1997), simple carbonaceus 

substrates are transported across the cell wall of bio-P bacteria in the anaerobic 

reactions, and stored as poly-ß-hydroxybutyrate (PHB) that serves as an energy 

reserve. Energy for this process is obtained from hydrolysis of poly-P chains 

accumulated in the organisms. Under aerobic conditions energy produced from the 

consumption of carbon (stored or external) will result in the growth and accumulation 

of phosphate by bio-P bacteria. Bio-P systems operate most effectively when a major 

portion of carbonaceous substrate is in form of volatile fatty acids such as acetic and 

propionic acid.  

 

Due to such a metabolic pathway bacteria with large reserves of phosphate, such as 

bio-P bacteria have a distinct advantage when anaerobic storage of substrate is 

necessary. Therefore, a preferential selection of bio-P bacteria under suitable 

sequence of anaerobic-aerobic conditions occurs. A typical bio-P system is 

composed of an anaerobic stage (all nitrate and dissolved oxygen excluded) in which 

substrate is sorbed by bacteria and phosphate are released. This is followed by an 

aerobic stage in which stored PHB is oxidized and large quantities of phosphate are 

removed from wastewater. 

2.6. Clarification function in the sedimentation basin 
 
In the optimal design of an activated sludge system there is a relationship between 

the design of the aeration tank and the secondary clarifier. The performance of the 

aeration tank varies with the return sludge concentration and flow rate while the 

clarification and thickening functions of the clarifier depend on the effluent from the 

activated sludge tank. Design of the secondary clarifier is generally based on either 

its function of clarification or thickening. Clarification efficiency of a secondary clarifier 

is a critical factor in determining the efficiency of the entire wastewater treatment 

system. However, the clarification criterion is important only at severe changes in 

hydraulic load and then only for a short period of time, because if the hydraulic 

loading persists the thickening or solids handling criterion will in time become the 

governing one (Laquidara and Keinath, 1983). 

 



Factors influencing sludge settling parameters and solids flux in the activated sludge process 

 8

Traditional designs of secondary sedimentation basin for clarification function used 

surface loading as design parameter. Hazen (1904) developed an ideal horizontal 

flow model to describe the clarification process. It is valid for discrete particles. In 

principle it means that all particles with the settling velocity larger than vf will settle 

while passing an ideal settler from one end to the other (assuming that all particles 

move with identical velocity vectors). 

 

  vf = Q/A         (6) 

 

where: vf = settling velocity, m/s; Q = flow, m3 /s; A = sedimentation area, m2. 

 

The ratio Q/A is called the overflow rate (or surface loading) and it sets the capacity 

limit for the process (for an idealized settler). For a continuous settler, the depth of 

the settler and the detention time should be such that: 

   

 vf = depth/detention time        (7) 

 

When the capacity limit is exceeded, only a fraction of the flocs will be separated; i.e. 

the particles in the lower region of the influent stream (assuming that particles of 

various sizes are uniformly distributed over the entire depth of the basin at the inlet). 

This theory requires that the flow is uniformly distributed over the whole cross-section 

area of the sedimentation tank. 

 

Camp (1953) made a modification of Hazen´s theory to take into account settling 

velocity distribution. He considered the trajectory of a discrete non-flocculent particle 

in an ideal sedimentation tank. His analysis demonstrated that the surface overflow 

rate was equal to the sedimentation velocity of the slowest settling particle to be 

completely removed. Given the fact that the solids concentration in the upper layers 

of the clarifier is sufficiently low to result in discrete particles, it can be assumed that 

this theory can be extended to the clarification component of primary and secondary 

clarifiers. However, the problem lies not in the settling velocity theory but in the 

flocculent nature of these particles which affects the particle size distribution from 

one layer to another. 

 

Since then researchers tried to develop models that would incorporate basin 



Factors influencing sludge settling parameters and solids flux in the activated sludge process 

 9

turbulent transport coefficients, particle fall velocity and basin resuspension. One of 

the models was the model developed by Larock et al. (1983) where the resulting 

distribution of particle concentration throughout the basin and the basin particle 

removal efficiences were computed as a function of particle fall velocity and the 

amount of particle deposition on the basin floor. Li and Ganczarczyk (1987) have 

found the settling velocity of activated sludge floc particulates to be a linear function 

of their cross-sectional diameter. However, little effort has been made to describe the 

size distribution of the solids in the upper layers of a settling tank as a function of the 

operational characteristics of the activated sludge process. 

 

In contrast Fitch (1957) maintained that hydraulic detention time rather than overflow 

rate was the major variable governing solids removal from secondary clarifiers. His 

conclusions was based on experiments with a suspension of calcium carbonate 

pumped at different rates to settling columns of different heights. A plot of detention 

time versus overflow rate indicated that percent removal was governed more by 

detention time than by overflow rate. In his later works Fitch (1979) proposed that for 

a flocculent suspension clarification is a two-step process: first the particles flocculate 

and then the flocculates settle out. If the flocculation is rapid (or the suspension is 

pre-flocculated before entering the settler), i.e. the settling velocity is constant over 

the entire sedimentation time, the surface area of the settler will govern the removal 

of solids. If the flocculation is slow, the removal will be governed by the flocculation 

kinetics and thus the retention time (and thereby dependent on the tank depth). 

 

Pflanz (1969) carried out a 2- year study of secondary sedimentation on one circular 

and two rectangular full- size tanks. Overflow rate, the concentration of solids in the 

feed to the settler, sludge settleability as measured by the sludge volume index (SVI) 

and temperature were all found to affect the effluent clarity. Because of the 

concentration of suspended solids in the mixed liquor was the most important factor, 

Pflanz recommended that the secondary settlers be designed on the basis of mixed 

liquor suspended solids (MLSS) concentration as well as on hydraulic loading. 

 

Examples of design criteria based on empirical hydraulic or solids loading rates are 

those recommended by: Institute for Water Pollution Control (Table 1), United States 

Environmental Protection Agency (Table 2) WEF-ASCE design manual (Table 3). 

 



Factors influencing sludge settling parameters and solids flux in the activated sludge process 

 10

Table 1. Secondary settling tank design criteria for activated sludge plants set by the 
IWPC (1973) 

 
1. Maximum overflow rate at peak wet 

weather flow 

2. Minimum retention time at peak dry 

weather flow 

3. Maximum weir loading rate at peak dry 

weather flow 

 

1.0 m/h 

 

1.5 h 

 

8.3 m3/h m2 

 

Table 2. Secondary settling tank design criteria for activated sludge plants set out by 

the U.S. EPA (1975) 

Type of process Hydraulic loading 

 (m/h) 

Solidsloading 

 (kg/m2/h) 

Sidewall 

depth (m) 

 Average Peak Average Peak  

Air activated sludge 

Extended aeration 

Oxygen activated 

sludge 

0.68-1.36 

0.34-0.68 

0.68-1.36 

1.70-2.04 

1.36 

1.70-2.04 

4.08-6.08 

4.08-6.08 

5.08-7.13 

10.17 

10.17 

10.17 

3.66-4.57 

3.66-4.57 

3.66-4.57 

 

 

Table 3. Optimum values of some design and operational parameters and unit sizes 

of secondary clarifiers (for 5000 m3 /d influent flow rate) according to WEF-ASCE 

design manual (1992) 

Final settling tank WEF-ASCE (1992) 

Recycle ratio, % 

SVI, ml/g 

Sludge loading rate, kg/m2/d 

Overflow rate, m3/m2/d 

43-60 

100 - 150 

90 - 240 

16 - 48 

 

Excessive solids in secondary clarifier effluents occur primarily because of one or 

more of the following (Ekama et al., 1997):  

• hydraulic short-circuiting or resuspension of solids from the surface of the sludge 

blankets by high velocity currents; 

• thickening overloads resulting in high sludge blankets and potential loss of solids 

when the blanket reaches the effluent weir; 



Factors influencing sludge settling parameters and solids flux in the activated sludge process 

 11

• denitrification, causing solids to float to the surface; 

• flocculation problems due to either flocs breakup or poor floc formation; 

• insufficient capacity of the sludge collection system. 

 

Summarizing, there are many factors that influence the clarification function of the 

secondary clarifiers. They include: flocculated state of the activated sludge, external 

dimensions of the clarifier such as surface area, depth, internal features such as 

inlet, outlet, sludge collection and baffling arrangement as well as flow disturbances 

(short circuiting, turbulence). In the last decade the designers have tried to 

incorporate an intentional flocculation zone into the secondary clarifier design to 

improve the effluent suspended solids concentration. In Europe such approach is 

rather rare though in the US this practice is becoming more and more common 

(Ekama et al., 1997). 

 

Most of the clarification models reported in the literature are based on a statistical 

analysis of full- scale plant data, relating the effluent suspended solids concentration 

to a number of process parameters such as mixed liquor suspended solids, recycle 

flow rate, detention time, air flow rate in the biological reactor etc. Further description 

of the models of secondary clarifiers performance will be presented in chapter 5. 

 

2.7. Thickening function in the sedimentation basin 
 

In sanitary engineering thickening is usually thought of as a special treatment for 

sludge before its further treatment or disposal. However, thickening occurs together 

with clarification in any sedimentation operation and in many cases a satisfactory 

performance of a sedimentation basins requires production of both a clarified 

overflow and a concentrated underflow. Proper analysis of any sedimentation 

problem requires the determination of an area and volume for both clarification and 

thickening. The area required for thickening is determined by the solids transmitting 

capacity of the limiting concentration of the suspension. The larger of the two areas 

must be provided if the settling tank is to satisfactory perform both its clarifying and 

thickening role. 

 

Thickening is defined as a sedimentation behavior characterized by line settling. 



Factors influencing sludge settling parameters and solids flux in the activated sludge process 

 12

Solids subside with a clear line of division between settling solids and supernatant. 

Line settling assumes that all particles just below the solids-liquid interface have the 

same subsidence rate. Traditionally, thickening has been analyzed as though it 

occurred in two distinct steps. The first step is called zone settling and occurs when 

the solids concentration is sufficiently high to cause all the particles in the 

suspension, regardless of their size and shape, to settle at the same velocity. In this 

situation solids settle as a blanket and the velocity of subsidence being thought as an 

inverse function of concentration. As dilution is decreased the particles come closer 

together until at some point they become supported to some degree by particles 

directly below. Average settling velocity is retarded by the physical resistance of the 

particles below in addition to hydraulic considerations of water release. This step is 

called compression. Although it may be convenient to treat thickening as a two-stage 

operation it is doubtful that the two phases are actually as distinct as they are 

considered in the classical analysis of thickening.  

 

Perhaps one of the most important developments in final clarifier theory was the 

realization of the importance of the thickening function and the estabilishment of 

solids loading as a critical factor in final clarifier performance (Dick, 1970; Dick, 

1976). The reason for restricting the applied solids load on the secondary clarifiers is 

that each layer of sludge that might exist in the tank has some definite capacity for 

transmitting solids to the bottom of the tank (Dick, 1972). This capacity is determined 

both by the settling characteristics of the sludge and by the rate of removal of the 

return sludge. It is essential that the capacity of any layer that might exist in the tank 

for transmitting solids not be exceeded.The solids that cannot pass through the 

limiting layer will otherwise accumulate and in time move into the clarification portion 

of the setttling tank. Such an approach describing the solids thickening function of 

secondary clarifier is based on the flux theory and will be described in more details in 

chapter 5.1. 

Sludge settleability has for long time not been featured directly into design criteria for 

settling tanks due to inadequacies in its determination (SVI). But it enters them in an 

indirect and empirical fashion, since for the various process types design criteria 

have been set down for proper functioning of the settling tank over a range of settling 

behavior. All these criteria accept that settleability will not fail below a certain 

minimum quality (see chapter 2.5). 

 



Factors influencing sludge settling parameters and solids flux in the activated sludge process 

 13

Over the past twenty years research has been focused on developing improved 

measures for sludge settleability and on incorporating these into theories and design 

procedures. SVI and some modified indices of sludge settleability have been used for 

design and operation of secondary sedimentation basins. Two design procedures 

proposed by the ATV (Abwasser Technik Verband, Germany; 1973, 1976)  and 

STOWa (Stichting Toestgepast Onderzoek Waterbeheer, Utrecht, The Netherlands; 

1981) groups linked DSVI and sludge concentration to the permissible overflow 

surface loading found from experience, while SSVI test is associated with WRC 